A
}

Wastewater Treatment

Performance Report 2024 Version 2

Submitted June, 2025

Halton
\ REGION




Table of Contents

L] (o FTST= T VAR 1= 1 PSSP 3
O [ 011 0T |8 Tox i [0 o PP PP PPPPPPPPPPP 4
2. ACION WaStEWaALEr SYSTEIM . .iiiti it iiii et e e e e et e e e et e e e e et s e e eeta s e aeernaeaeens 6
3. Georgetown WasteWater SYSIEM ... ... et eeaa s 14
4. Mid-Halton WasteWater SYSIEM ......ccooiiiieeeee e 24
5. Oakville Southeast Wastewater SYSIEM...........uuuiiiiiie i e e 33
6. Oakville Southwest Wastewater SYSIEIM ..........uuuiiiiiii e e 43
7. Burlington Skyway WasteWater SYSIEIM .......cccoiiiiiiiieeeee e 52
8. Bi0solidsS Management PrOGram ... ..cccooee oo 62
Y o] o 1] T o =TSSP 68
[...]
Outage generators to run on site after generators had shut

off and normal hydro was restored.

Wastewater Treatment Performance Report 2024 | 8




2.5 Condition 11 4.d - Maintenance

a summary of all normal and emergency repairs and maintenance activities carried out

on any major structure, equipment, apparatus or mechanism forming part of the Works;

The Water and Wastewater Treatment Division has developed a maintenance management program
for plant works at the WWTP. This program is executed by treatment plant maintenance and SCADA
staff. State of good repair work performed by the Plant Capital and Engineering staff is not reported.

Table 2.5-1 lists the number of normal activities, emergency repairs and maintenance activities
completed by treatment plant maintenance and SCADA staff at the WWTP for the reporting period.
The Water and Wastewater Division aligns current maintenance language with ECA language, as
follows:

¢ Normal activities are all maintenance work that is planned through the Asset Care Process (all
work order types)

e Emergency repairs are all breakdown work order types that result in downtime of a process
area or the plant

¢ Maintenance activities are all planned and unplanned works, from all work order types

Table 2.5-1 Maintenance Work

Normal Activities Emergency Repairs Maintenance Activities

683 0 788

Due to the volume of workorders and related transactional data for the works, this information is not
included as part of this report, however, the information is provided on a weekly basis to operational
staff at each plant as part of the maintenance management, asset care management process.

2.6 Condition 11 4.e - Quality Assurance and Control Measures

a summary of any effluent quality assurance or control measures undertaken;

2.6.1 Quality Assurance

To ensure the quality of the data collected by operations, the following criteria are in place.
e Operations perform daily in house testing on the parameters set in the ECA

Optimization sampling at every process

A monitoring schedule is set up by the accredited Regional Lab

Process data is collected electronically

SCADA collects real time data, monitors and stores data for future analysis

Participation in the AWWA Partnership for Clean Water program

2.6.2 Control Measures

The following control measures are in place at the Acton WWTP
o Daily reports are used to analyze trends and determine if changes are necessary

¢ Online analyzers to ensure complete treatment at various process stages
o Compliance instruments are calibrated to ensure accuracy

Wastewater Treatment Performance Report 2024 | 9



¢ Equipment redundancy throughout the plant to ensure treatment can be achieved in case of
emergencies and breakdowns

e Thin clients are stationed throughout the plant to allow operations to access SCADA to control
equipment and asses real time conditions

¢ Work instructions and standard operating procedures are developed to aid operations

e Phosphorus precipitation using Aluminum Sulphate

2.7 Condition 11 4.f — Calibration & Maintenance of Monitoring Equipment

a summary of the calibration and maintenance carried out on all Influent and Final
Effluent monitoring equipment to ensure that the accuracy is within the tolerance of that
equipment as required in this Approval or recommended by the manufacturer;

The equipment used to monitor wastewater influent and effluent flows and key parameters must be
maintained and checked throughout the year to ensure accurate readings. The equipment is
calibrated yearly by the Region’s maintenance staff. All the equipment was found to be within
acceptable limits in 2024.

Table 2.7-1 shows the calibration date of the equipment below.

Table 2.7-1 Calibration

Instrument Description SAP # Calizk?rzzftfion Caliztg)rzastion

FLOW FINAL EFFLUENT PLANT B 200147 7/11/2024 09/25/2023
225068

FLOW FROG POND - INFLUENT 7/11/2024 09/28/2023
236027

PH EFFLUENT ANALYZER 235096 8/27/2024 09/27/2023

FLOW RAW SEWAGE 225702 7/9/2024 09/27/2023

FLOW FINAL EFFLUENT 235095 7/11/2024 09/25/2023

FLOW SECONDARY C1 235093 7/11/2024 09/25/2023

FLOW SECONDARY C2 235094 7/11/2024 09/25/2023
233990

FLOW HILL SEWER - INFLUENT 36028 7/12/2024 09/28/2023

2.8 Condition 11 4.g - Efforts Made to Achieve Design Objective

a summary of efforts made to achieve the design objectives in this Approval, including an

assessment of the issues and recommendations for pro-active actions if any are required

under the following situations:

i. when any of the design objectives is not achieved more than 50% of the time in a

vear, or there is an increasing trend in deterioration of Final Effluent quality;

ii. when the Annual Average Daily Influent Flow reaches 80% of the Rated Capacity;

The annual influent and effluent flow summary are outlined in Figure 2.8-1. See Appendix Acton 1 for

Wastewater Treatment Performance Report 2024 | 10



additional details on monthly influent and effluent wastewater flows over the reporting period.

Figure 2.8-1 Plant Influent & Effluent Flow Summary

5 200 m¥/d 5,813 m3/d
, m
Average Influent Jan 26, 2024
Daily Flow
Rated
C it
apactty 3,765 m/d
72.6 %
Rated Capacity
3,523 m3/d
67.9 %
Total Effluent Rated Capacity
Treated for
2024
Average Effluent
1,377,757 m3/d Daily Flow 5.809 me/d
Jan 26, 2024

2.8.1 Analytical Results

The monthly analysis results are provided in Appendix Acton 2.

Table 2.8-1 presents the annual summary of all the sample and analysis results that were performed
for parameters which have defined compliance limits and objectives and demonstrates the adequacy
of the works.

This data is not a reflection of how the facility met the objectives and limits using the prescribed
averaging calculators. That data can be viewed in Table 1.1-1. Rather, Table 2.8-1 provides an
indication of how each effluent sample collected, analyzed and presented in Appendix Acton 3
compares to the compliance objectives and limits.

Wastewater Treatment Performance Report 2024 | 11



Table 2.8-1 Annual Summary of Compliance Results

Results Within Limits* Results Within Objectives** ‘

CBOD - 5.0 mg/L 100% CBOD - 2.0 mg/L 92%
TSS - 5.0 mg/L 100% TSS — 3.0 mg/L 100%
TP —-0.2 mg/L 100% TP —-0.1 mg/L 100%
NH3-N — 2.0/4.0 mg/L*** 100% NH3-N — 0.5/1.0 mg/L*** 100%
E.Coli — 150 CFU/100ml 100% E.Coli — 100 CFU/100ml 100%
pH-6.0 - 9.5t 100% pH-6.5 - 8.5t 100%

* Percent Compliance represents results based on unique compliance criteria for each parameter

** The operating authority “shall use their best effort to maintain” and does not represent non-compliance
***NH3-N Season: May to November — 2.0 mg/L(0.5mg/L), December to April — 4.0 mg/L(1.0mg/L)

1The pH of the effluent shall be maintained within the limits outlined in the plant’s ECA, at all times

2.9 Condition 11 4.h - Biosolids

a tabulation of the volume of sludge generated, an outline of anticipated volumes to be
generated in the next reporting period and a summary of the locations to where the
sludge was disposed;

The annual biosolids production and forecast for the following year is presented in Table 2.9-1. The
biosolids are taken to the Biosolids Management Center (BMC) for temporary storage, blending and
thickening prior to land application and/or dewatering.

Table 2.9-1 Acton Biosolids Production & Forecast

Material Produced 2025 Forecasted

Biosolids (m?®) 4,905 5,304

2.10 Condition 11 4.i — Complaints

summary of any complaints received, and any steps taken to address the complaints;

There were no complaints received at the plant in 2024.

2.11 Condition 11 4.j — Partial Treatment Events

a summary of all Bypasses, Overflows, other situations outside Normal Operating
Conditions and spills within the meaning of Part X of EPA and abnormal discharge
events;

The occurrence of a spill, by-pass or overflow results in the generation of an event report and entry
into the operational log.

There were no partial treatment events in 2024.

Wastewater Treatment Performance Report 2024 | 12



2.12 Condition 11 4.k — Notices of Modifications

a summary of all Notice of Modifications to Sewage Works completed under Paragraph

1.d. of Condition 10, including a report on status of implementation of all modifications.

Halton Region monitors, maintains, and replaces existing assets based on condition, age, risk and/or
use as part of the state of good repair program or as identified in the master plan.

There were no Notice of Modifications submitted in 2024.

2.13 Condition 11 4.1 Conformance with Procedure F-5-1

a summary of efforts made to achieve conformance with Procedure F-5-1 including but
not limited to projects undertaken and completed in the sanitary sewer system that result
in overall Bypass/Overflow elimination including expenditures and proposed projects to
eliminate Bypass/Overflows with estimated budget forecast for the year following that for
which the report is submitted

As a nominally separated sewer system, details about current or future projects related to the sanitary
sewer system within this plant's catchment area that relates to bypass/overflow elimination can be
found in the Region’s Wastewater Collection Systems Performance Report 2024.

2.14 Condition 11 4.m — Monitoring Schedule

a summary of any deviation from the monitoring schedule and reasons for the current
reporting year and a schedule for the next reporting vear.

In 2024, there were no deviations from the current monitoring schedule. Table 2.14-1 shows the
monitoring schedule for Acton WWTP.

Table 2.14-1 Monitoring Schedule

Frequency Analysis Performed

Raw Sewage Weekly BODS5, TSS, TP, TKN

CBODS5, TP, TSS, NH3-N, NH3,
E.Coli, pH*, Temp*

* pH and temperature of the Final Effluent shall be determined in the field at the time of sampling for Total Ammonia Nitrogen.

Final Effluent Weekly

2.15 Condition 12 - Total Phosphorus (TP) Offset Implementation Program

Halton Region submitted a letter and report to the MECP on November 18, 2024, which outlines the
basis and scope of a revised Total Phosphorus Offset Plan in compliance with condition No. 12. (4) b
outlined in the Amended Environmental Compliance Approval 7158-CR7TWJ issued July 18, 2023
and revised subsections 12. (1) per MECP letter dated December 15, 2023 granting regulatory relief
until December 31, 2024.

The Region is awaiting a response from the MECP on the acceptance of the proposed changes to the
TP Offset program.

Wastewater Treatment Performance Report 2024 | 13



3. Georgetown Wastewater System

3.1 System Description

The Georgetown Wastewater Treatment Plant (WWTP) is located at 275 Mountainview
Road in Halton Hills (Georgetown). The Georgetown WWTP is a tertiary treatment plant
consisting of screening, raw sewage pumping, grit removal, primary clarification, nitrifying
activated sludge, secondary clarification, tertiary filtration, and two stage anaerobic
digestion. Ferric chloride is used for phosphorus removal. UV light is used for seasonal
disinfection prior to the effluent discharging into Silver Creek. The Georgetown WWTP
system information is provided in Table 3.1-1

Table 3.1-1 Georgetown System Information

Municipal Wastewater System Works Number 110000294
Classification

Treatment Facility Class 3

Certificate # 563

Collection System Class 2

Certificate # 565

Environmental Compliance Approvals

Type ECA Number Date of Issue
Sewage Works 4783-BUCP6Y October 29, 2020
S.20.18 Order X-1000004824 February 09, 2015
Air & Noise 2061-9TFS58 July 15, 2015

3.2 Condition 11 4.a Influent Flow Monitoring

a summary and interpretation of all Influent monitoring data, and a review of the historical
trend of the sewage characteristics and flow rates;

Influent sewage characteristics for this reporting period can be found in Appendices B.1, B.2 & B.3.
Historical influent flow characteristics can be found in Table 3.2-1 below.

Wastewater Treatment Performance Report 2024 | 14



Table 3.2-1 Historical Data

Influent ‘ 2019 ‘ 2020 2021 2022 2023
Total Flow ML 5520.947 5507.544 4841.529 4817.424 5258.428
Average Flow MLD 15.126 15.048 13.264 13.198 14.407
BOD5* mg/L 273 223 239 244 243
BODS5 Loading* kg/day 4068.0 3324.9 3185.8 3228.7 3494.5
Total Suspended Solids*  mg/L 390.8 303.3 310.8 308.3 355.0
TSS Loading* kg/day 5823.9 4509.5 4127.1 4100.4 5096.6
Total Kjeldahl Nitrogen* mg/L 49.2 40.4 43.9 42.7 42.1
TKN Loading* kg/day 737.2 606.8 585.9 561.5 604.9
Total Phosphorus* mg/L 6.91 6.41 7.11 7.47 7.29
TP Loading* kg/day 103.29 95.22 93.99 98.58 104.56

* Yearly Averages

3.3 Condition 11 4.b Effluent Flow Monitoring

a summary and interpretation of all Final Effluent monitoring data, including concentration,
flow rates, loading and a comparison to the design objectives and compliance limits in this
Approval, including an overview of the success and adequacy of the Works;

Refer to Appendices B.1, B.2 & B.3 for comprehensive information on the monthly wastewater
effluent flows, concentrations and loading rates throughout the reporting period.

3.4 Condition 11 4.c Monitoring Schedule

a summary of any deviation from the monitoring schedule and reasons for the current
reporting year and a schedule for the next reporting year;

In 2024, there were no deviations from the current monitoring schedule. Table 3.4-1 shows the
monitoring schedule for Georgetown WWTP in 2025.

Table 3.4-1 Monitoring Schedule
Sample Frequency Analysis Performed

Raw Sewage Weekly BODS5, TSS, TP, TKN

CBODS5, TSS, TP, TAN, E.coli, pH*,
Temp*, Unionized Ammonia**

Final Effluent Weekly

*pH and temperature of the Final Effluent shall be determined in the field at the time of sampling for Total Ammonia Nitrogen.
**The concentration of un-ionized ammonia shall be calculated using the total ammonia concentration, pH and temperature using the
methodology stipulated in "Ontario's Provincial Water Quality Objectives" dated July 1994, as amended.

Wastewater Treatment Performance Report 2024 | 15



3.5 Condition 11 4.d Operating Issues & Corrective Actions
a summary of all operating issues encountered and corrective actions taken;

Table 3.5-1 illustrates the operating issues and corrective actions taken by operations.
Table 3.5-1 Operating Issues & Corrective Actions

Date
Excessively High March 20-

Issue

Causes
Excessive solids loading and

Corrective Actions
Redistributed sludge inventory

Total Mass May 31 production, poor solids and hauled RAS offsite.
distribution

Inaccurate February Check valve on sludge loading  Work Request submitted to

Sludge Loading 20 line not holding. Volume loaded maintenance and subsequent

Volumes not registering correctly. repair completed

Recorded

UV System April 1 As per ECA Confirmed system is

Online operational and put online for

disinfection season
2B and 2C April 20- Tanks removed from service Power washed and cleaned the
Aeration Tanks November  for process optimization and tank. Replaced diffuser O-rings,

Out of Service 19

inspection/cleaning

fouled stones and mud valve.
Repaired broken air lines

Inconsistent May 17 Manual operation of RAS RAS valves placed into
RAS Distribution Valves proportional flow mode,
Minimum and maximum
positioning set to adjusted
based on theoretical
Increased Multiple Open limit of actuator gate not ~ Work notification submitted to
Blanket depth on days from set correctly maintenance. Manually
B1S.C. May 27 to controlled RAS withdrawal and
August 28 inlet tank flow
Elevated Plant July 16 High Precipitation Diverted flow to all available
Flow tanks. Maximized treatment
capacity, adjusting plant
process parameters. Event
Report completed and
submitted as required.
Effluent Total July High Secondary Effluent TSS Adjusted plant processes,
Phosphorus over and Sampler Issue corrected sampler program,
Obijective and replaced tubing
Above Target Multiple High Aeration Tank Mass. High  Adjusted plant processes.
Mass days from Primary Clarifier blanket depths Increased in house laboratory
September analysis. Weekly load of RAS
to hauled off-site
November
Poor Settleability October 4 High solids loading. Increased  Adjusted Raw Sludge pumping.
[...]
o Work instructions and standard operating procedures are developed to aid operations

e Phosphorus precipitation is achieved through ferric chloride addition

3.8 Condition 11 4.g Calibration & Maintenance of Monitoring Equipment

a summary of the calibration and maintenance carried out on all Influent and Final Effluent
monitoring equipment to ensure that the accuracy is within the tolerance of that equipment as
required in this Approval or recommended by the manufacturer;

The equipment used to monitor wastewater influent and effluent flows, and key process parameters
must be maintained and checked throughout the year to ensure accurate readings. The equipment is
calibrated yearly by the Region’s maintenance staff.

All the equipment was found to be within acceptable limits in 2024. Table 3.8-1 shows the calibration
date of the equipment below.

Wastewater Treatment Performance Report 2024 | 18



Table 3.8-1 Calibration

Instrument Description Calizl:?rzadtrion Calizt?rzaiion
TRANSMITTER PH INFLUENT 235071 8/23/2024 10/05/2023
TRANSMITTER FLOW FINAL EFFLUENT 209094 9/4/2024 10/06/2023
ANALYZER PH PLANT EFFLUENT 234746 8/23/2024 10/05/2023
TRANSMITTER FLOW RAW SEWAGE INLET 202411 9/3/2024 10/05/2023

3.9 Condition 11 4.h Efforts Made to Achieve Design Objective

a summary of efforts made to achieve the design objectives in this Approval, including an
assessment of the issues and recommendations for pro-active actions if any are required
under the following situations:

i. when any of the design objectives is not achieved more than 50% of the time in a year,
or there is an increasing trend in deterioration of Final Effluent quality;

ii. when the Annual Average Daily Influent Flow reaches 80% of the Rated Capacity;

The annual influent and effluent flow summary are outlined in Figure 3.9-1. See Appendix
Georgetown 1 for additional details on monthly influent and effluent wastewater flows over the
reporting period.

Figure 3.9-1 Plant Influent & Effluent Flow Summary

33,796 m3¥/d

22,727 m3/d Jan 26, 2024

Average Influent

Daily Flow
Rated

Capacity

14,847 m3/d
65.3 %
Rated Capacity

Wastewater Treatment Performance Report 2024 | 19



Total Effluent Rated Capacity

Treated for
2024

15,797 m3d

69.5 %

Average Effluent

5,782,979 m3/d

3.9.1 Analytical Results

Jan 26, 2024

The monthly analysis results are provided in Appendix Georgetown 2.

Table 3.9-1 presents the annual summary of all the sample and analysis results that were performed
for parameters which have defined compliance limits and objectives and demonstrates the adequacy

of the works.

This data is not a reflection of how the facility met the objectives and limits using the prescribed
averaging calculators. That data can be viewed in Table 1.1-1. Rather, Table 3.9-1 provides an
indication of how each effluent sample collected, analyzed and presented in Appendix
Georgetown 3 compares to the compliance objectives and limits.

Table 3.9-1 Annual Summary of Compliance Results

Results Within Limits*

CBOD - 5.0 mg/L 100%
TSS - 5.0 mg/L 100%
TP — 0.30 mg/L 98%
Un-ionized NH3 — 0.02 mg/L 100%
E.Coli — 200 CFU/100m]*** 100%
pH - 6.0-9.5T 100%

Results Within Objectives** ‘

CBOD - 4.0 mg/L 100%
TSS — 4.0 mg/L 96%
TP —0.25 mg/L 89%
Un-ionized NH3 — < 0.02 mg/L 100%
E.Coli — 150 CFU/100m[*** 100%
pH - 6.5-9.01 100%

* Percent Compliance represents results based on unique compliance criteria for each parameter
** The operating authority “shall use their best effort to maintain” and does not represent non-compliance
*** E coli sampling and reporting occurs during the period of April 1 to October 31

TThe pH of the effluent shall be maintained within the limits outlined in the plant’s ECA, at all times

Wastewater Treatment Performance Report 2024 | 20



3.10 - Condition 11: 4.i - Biosolids

a tabulation of the volume of sludge generated, an outline of anticipated volumes to be
generated in the next reporting period and a summary of the locations to where the sludge

was disposed;

The annual biosolids production and forecast for the following year is presented in Table 3.10-1. The
biosolids are taken to the Region’s Biosolids Management Center (BMC) for temporary storage,
blending and thickening prior to land application and/or dewatering.

Table 3.10-1 Georgetown Annual Biosolids Production & Forecast

Biosolids (m?) 69,086 62,856

Return Activated Sludge hauled off-site amounts are represented in Table 3.10-2

Table 3.10-2 RAS Hauled Off Site for Stabilization & Forecast

Material HaUISeiSeOff' To Mid Halton | 2025 Forecasted

RAS (m?) 2,140 2,140 2,288

3.11 Condition 11 4.j Complaints

a summary of any complaints received and any steps taken to address the complaints;

The complaints received at the Georgetown WWTP for this reporting period are summarized in Table
3.11-1 below. Plant Operations staff respond to each complaint with a thorough investigation and
timely and appropriate corrective action.

Table 3.11-1 Complaints Summary
Date Type Description Plant Actions
The issue was suspected to be from a leaking air

column on aeration train 2B, zone 2. Repair work can
only be done once the aeration tank is empty. Air

Loud, high-pitched noise release is generated from the top due to a broken
during the day and night hose connection that runs from the bottom of the tank
causing the homeowner to on the purge line.

April 15 Noise L
close their windows. Operational staff opened purge line to release air and

minimize restriction which was causing the high-
SAC/ECHO # 1-5VHT34 pitched whistling. The high-pitched whistling lessened.
Follow up with resident confirmed they could no
longer hear the noise.

Wastewater Treatment Performance Report 2024 | 21



3.12 Condition 11 4.k Partial Treatment Events

a summary of all Bypasses, Overflows, other situations outside Normal Operating

Conditions and spills within the meaning of Part X of EPA and abnormal discharge events;

The occurrence of a spill, by-pass or overflow result in the generation of an event report and entry
into the operational log. These event(s) are listed in the following table(s).

Table 3.12-1 Plant Spill Event(s)

Start Time | Duration Volume |Disinfection| Cause
137 N/A

Feb29 1-4Q0ZT3 Air 11:48 156.18

Mar 25 1-56H4P0O Water 07:30 4 12 N/A 8

Table 3.12-2 Plant Overflow Event(s)
Start Time | Duration Volume | Disinfection

HH:MM Mins
July 16  1-9037F6 Primary 12:32 174 0.5 N 1,7,8
July 16 1-8ZRQUF Raw 12:51 256 1.2621 N 1,8

Cause Codes for Partial Treatment Events

1 = Heavy Precipitation 4 = Equipment Maintenance 7 = Exceed Design
2 = Snow Melt 5 = Sewer Problems 8 = Other
3 = Equipment Failure 6 = Power Failure

3.13 Condition 11 4.1 Notices of Modification

a summary of all Notice of Modifications to Sewage Works completed under Paragraph 1.d.
of Condition 10, including a report on status of implementation of all modification.

Halton Region monitors, maintains, and replaces existing assets based on condition, age, risk and/or
use as part of the state of good repair program or as identified in the master plan.

There were no Notice of Modifications submitted in 2024.

3.14 Condition 11 4.m Conformance with Procedure F-5-1

a summary of efforts made to achieve conformance with Procedure F-5-1 including but not
limited to projects undertaken and completed in the sanitary sewer system that result in
overall Bypass/Overflow elimination including expenditures and proposed projects to
eliminate Bypass/Overflows with estimated budget forecast for the year following that for
which the report is submitted.

Wastewater Treatment Performance Report 2024 | 22



As a nominally separated sewer system, details about current or future projects related to the sanitary
collection system within this plant's catchment area that relates to bypass/overflow can be found in
the Wastewater Collection Systems Performance Report 2024.

3.15 Condition 11 4.n Construction & Commissioning Schedule Updates

any changes or updates to the schedule for the completion of construction and
commissioning operation of major process(es) / equipment groups in the Proposed Works.

There are no changes or updates to the schedule for completion of the Proposed Works as these
were completed prior to the reporting period.

Wastewater Treatment Performance Report 2024 | 23



4. Mid-Halton Wastewater System

4.1 System Description

The Mid-Halton Wastewater Treatment Plant (WWTP) is located at 2195 North Service
Road in Oakville. The Mid-Halton WWTP is an advanced secondary treatment plant
consisting of screening, grit removal, primary clarification, anoxic/aerobic activated sludge,
final clarification, two- stage anaerobic digestion, along with solids thickening and
dewatering. Ferric chloride is used for phosphorus removal. Sodium hydroxide and
magnesium hydroxide are used for pH and alkalinity adjustments respectively. UV light is
used for seasonal disinfection of the final effluent from Mid-Halton prior to discharge to
Lake Ontario. The Mid-Halton WWTP system information is provided in Table 4.1-1.

Table 4.1-1 Mid-Halton System Information

Municipal Wastewater System Works Number 120002282
Classification

Treatment Facility Class 4

Certificate # 2626

Collection System Class 3

Certificate # 554

Environmental Compliance Approvals

Type ECA Number Date of Issue

Sewage Works 3636-BUCP2V October 29, 2020

Sewage Works 7714-DBKUAG December 13, 2024
Air & Noise 5280-9V5SK9 May 25, 2015

4.2 Condition 10 6.a — Effluent Flow Monitoring

a summary and interpretation of all monitoring data and a comparison to the effluent limits outlined in
Condition 7, including an overview of the success and adequacy of the Works

The annual effluent flow summary is outlined in Figure 4.7-1. See Appendix Mid-Halton 1 for
additional details on monthly effluent wastewater flows over the reporting period.

Wastewater Treatment Performance Report 2024 | 24



Figure 4.7-1 Plant Effluent Flow Summary

228,147 m3/d
Average July 16, 2024
Daily Flow

125,000 m3/d

Rated Capacity 84,508 m3/d
67.6 %
Rated Capacity

Table 4.2-1 presents the annual summary of all the sample and analysis results that were performed
for parameters which have defined compliance limits and demonstrates the adequacy of the works.

This data is not a reflection of how the facility met the limits using the prescribed averaging
calculators. That data can be viewed in Table 1.1-1. Rather, Table 4.2-1 provides an indication of
how each effluent sample collected, analyzed and presented in Appendix Mid-Halton 3 compares to
the compliance limits.

Table 4.2-1 Annual Summary of Compliance Results

Results Within Limits*

CBOD — 25 mg/L 100%
TSS — 25 mg/L 100%
TP -0.8 mg/L 100%
NH3-N — 10/20 mg/L** 100%
E.Coli — 200 CFU/100mI*** 100%
pH — 6.0-9.5% 100%

* Percent Compliance represents results based on unique compliance criteria for each parameter
**NHs-N Season: May to November — 10 mg/L(6 mg/L), December to April — 20 mg/L(10 mg/L)

*** E_ coli sampling and reporting occurs during the period of May 1 to October 31

T The pH of the effluent shall be maintained within the limits outlined in the plant’'s ECA, at all times

4.3 Condition 10 6.b - Operating Issues & Corrective Actions
a description of any operating problems encountered and corrective actions taken;

Table 4.3-1 illustrates the operating issues and corrective actions taken by operations.

Wastewater Treatment Performance Report 2024 | 25



Table 4.3-1 Operating Issues & Corrective Actions

Causes

Corrective Actions

Effluent Total Multiple dates Plant loading issuesto ~ Adjusted plant process and
Phosphorous throughout the process. coagulant (Ferric Chloride) dosage
elevated — year to each train accordingly.
Compliance
Sampling
Elevated Multiple dates High precipitation and No adverse impact. Plant
Plant Flow throughout the snow melt processes were monitored to

year ensure effective treatment.
Final Effluent April 9, 2024 Plant effluent shutdown, It was immediately taken off scan
Low pH the pH meter was taken  again, until effluent flow began to

off-line, because it
would not be
submerged in water,
with the channel empty.
When the pH meter was
put back into the
channel and the scan
turned on, the pH read
5.74 at approximately
8:30am.

fill the channel and submerge
probe. Note: the pH meter only
displayed a low value because it
had not yet reached submergence.
When the effluent water flow filled
the channel and the probe was
taken off scan, it read 6.8

False Bypass
— 3" Line PS

November 20,
2024

False bypass reading
during flowmeter PM
calibration due to
technician’s instrument
reading slightly above 4
mA.

Operations were in attendance
while calibration was conducted.
Instrument tech was instructed to
re-zero the instrument to 3.96mA.
This will avoid falsely accumulated
flow values and nuisance alarms
that could be had by minute
fluctuating voltage/current.

Equipment out
of service -
North Pumping
Station —
Sewage Lift
PUMP (SLP)
#3

January 11,
2024 and
September 13,
2024

Electrical failure with the
soft starter and Variable
Frequency Drive (VFD).
Second electrical failure
related to the VFH,
phase indicator.

Work order issued and new soft
starter installed. Tested and
placed back in service, January
251 2024.

Phase indicator repaired and
placed back in service,
September 18, 2024

Equipment out
of service —
Third Line
Pumping
Station — SLP
#2

Equipment out
of service —
Primary
Clarifier #5 for
expansion joint
repairs.

April 15, 2024

May 13, 2024

Taken out of service for
maintenance repairs to
check valve.

Removed from service
to repair expansion
joints which were
leaking in ground water.

Check valve repaired and placed
back in service, April 16, 2024.

Expansion joints repaired and tank
was placed back into service, end
of May 2024.

Wastewater Treatment Performance Report 2024 | 26



Issue
Equipment out
of service —
Aeration Tank
#9 due to
major air
diffuser break.

Date
June 21, 2024

Causes

Major air leak in the
tank due to broken
diffuser piping.

Corrective Actions

Repaired the broken air piping and
returned the aeration tank back to
service, July 5, 2024.

Equipment out  July 2, 2024 Expansion joints in the Diverted Train B flow to Trains A

of service — channel (from aeration and C. Isolated AT #10, drained 2
Train B tanks #9 and #10 feet of sludge into AT #9. Repairs
Aeration heavily deteriorated. to the channel expansion joints
Channel for were completed and all tanks and
expansion joint channels were returned to service.
repairs July 5, 2024.

Green June 27, 2024 Unknown source Contacted industrial waste group to
coloured raw report. A Sample was collected at
sewage the inlet chamber and submitted to

entered the
facility from the
North Pumping
Station

the Regional Lab for analysis. No
source was found and no
detrimental effects to the plant or
process to report

Equipment out  October 21, Broken cross collector Replaced the broken cross

of service — 2024 boards. collector boards and placed back in
Primary service, October 24, 2024

Clarifier #3

Various Power Multiple days Blackout/Brownouts in Reset all equipment once power
Outages in throughout the Oakuville from grid was restored to the facility.

facility for short year

durations.

Georgetown Multiple days Georgetown wastewater RAS was transported by truck to
Return throughout the treatment plant RAS the Biosolids Management Center
Activated year very heavy and required (BMC) where it was dumped in the
Sludge (RAS) unloading to assist with  trunk sewer leading to Mid Halton
loads sent to mass control in their and treated in the primary clarifiers
the plant for facility. as raw sludge.

treatment

Chemical trial  February 26 Full-scale side by side Conducted in-house laboratory

on train C2 for
phosphorus
removal.

through to March

29, 2024

trial to Train C2, using a
rare earth metal chloride
vs Train C1, using
Ferric Chloride, for
phosphorus removal
conducted to test out
alternative phosphorus

~ removal chemicals.

4.4 Condition 10 6.c - Maintenance
a summary of all maintenance carried out on any major structure, equipment, apparatus, mechanism